
 



  
  

 

 

ENVIRONMENTAL IMPACT ASSESSMENT REPORT FOR 
WATER SUPPLY IMPROVEMENT SCHEME TO 

NAGERCOIL MUNICIPALITY IN KANYAKUMARI 
DISTRICT 

 

June 2017

 
 



  
 
 PROVIDING WATER SUPPLY IMPROVEMENT SCHEME TO 

NAGERCOIL MUNICIPALITY 
 

 

 
Table of Contents 

EXECUTIVE SUMMARY ........................................................................................................................................... i 

1. INTRODUCTION ................................................................................................................................................... 1 

1.1 Profile of Study area .................................................................................................................................... 1 
[...]

Off take well @ U/s of   
Puthen Dam
Dia.    : 8.00 m 
Depth : 7.00 m 
GL     : 70.980 
FVL    : 64.980 
115 HP Turbine Pump set –
14899 lpm x 26 m -2+1 Nos.

29797 / 37710 
Ridge point
LS 4800
GL : 84.85

914mm x 8mm MS 

GL 31.22
LS 20190

LS 1050

BPT @ Marthal
Cap   : 0.70 LL
GL     : 52.540
LWL   : 51.300
MWL  : 53.300

WTP @ Krishnancoil(P)
Cap : 41.12 MLD
GL : 39.580m
Aerator Tip (MWL) 45.75m

WTP @ Krishnancoil(E)
Cap :13.42 MLD 
Enhancement to 18.00 MLD
GL : 38.200m

Proposed 900MM  Main

Existing  Main

Mukkadal dam

Ananthanar Channel

LS 2745

LS  31850

Proposed 800mm Main

Clear water  Pumping mains III

813mm x 8mm MS 

LS 9525

LS 0

LS 0

Clear water  Pumping main - II
11263 lpm  / 13711 lpm

Clear water  Pumping main - I
9961 lpm  / 11948 lpm

Clear 
Water 
Sump 

19.70 LL
8886 lpm  / 11264 lpm

Clear water  Gravity  main
2715 lpm  / 3434 lpm

 

Figure 2.3-WSIS Flow diagram of Nagarcoil Municipality 

10 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
Testing Lab at Nagercoil.  The raw water quality is discussed in the sections later. 

2.3.2 Raw Water Pumping Main 
 The water from the off take well is proposed to be pumped by means of 115 

HP Turbine pump set with a duty of 14899 lpm x 26m head(2 nos.) parallel  

pumping  (1No stand bye) to the proposed  Aerator  of  the   WTP  through the 

proposed raw water pumping main as detailed below. 

• 914mm x 8mm thick MS pipe – 20.190 km 

• 813 mm x 8 mm thick MS pipe – 11.660 km 

Surge Protection System will be provided to absorb sudden raise of pressure, as well 

as to quickly provide extra water during a brief drop in pressure. No surge Tank is 

proposed as per surge Analysis and Surge protection devices like Disc valve and 

Surge Anticipating Relief Valves in the main are proposed along the alignment. 

Pressure is monitored online through SCADA System. 

2.3.2.1 Pipe Carrying Bridge 

Pipe Carrying Bridge to be constructed length of 30m, 40m, 20m and 60m in 

varies location in Pazhiar River.  Flow direction arrangement will be made 

necessary. The diagram is given in Figure 2.4. 

 

11 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 

Figure 2.4-Pipe Carrying Bridge 

2.3.3 Treatment Plant 

Instead of originally proposed separate treatment plant at KrishnanKovil, 

water treatment plant is proposed for the total requirement in the existing water 

treatment plant site at Krishnancoil itself. It is proposed for construction of a new 

water treatment plant of 41.12 MLD capacity for the raw quantity from the Puthen 

dam using tube settlers and rapid sand filters with Dual Media Filers and to enhance 

the treatment capacity of the existing treatment plant III upto 18 MLD for the raw 

water from the Mukkadal dam. The details of proposed treatment plant are as given 

under. 

 

 

 

 

 

12 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
Table2.2: Proposed Treatment Plant for Total Capacity 

Sl. No Description Intermediate 2032 
in mld 

Ultimate 2047 
in mld 

1 Total Requirement  43.20 52.65 

2 Existing Supply  
Bore well sources (-) 2.02 (-) 2.02 

3 Net requirement  41.18 50.63 
4 Transmission Loss @ 10%  4.12 5.06 
5 Sub Total 45.30 55.69 
6 Treatment Loss @ 5%  2.27 2.78 
7 Total  47.57 58.47 

At this site, there are totally three existing units of treatment plants treating 

water under different schemes supplying to Nagercoil municipality.  

Under this proposal, the existing WTPs I& II are to be demolished and the 

existing WTP III is to be augmented. In the demolished location of existing WTP I & 

II at Krishnancoil, a new full scale water treatment plant 41.12 MLD at intermediate 

stage is proposed with tube settlers and Dual Media Filters using Anthracite coal for 

treating the raw water quantity proposed from Puthen dam. 

Augmentation of WTP III 

 Considering the present raw water drawal quantity both from Mukkadal dam 

and Ananthanar channel, the existing water treatment plant III at Krishnancoil is 

proposed to be augmented for the capacity of 18.00 MLD by providing Dual Media 

Filters using Anthracite coal as first phase.  

 The existing WTP III components such as aerator, stilling chamber, raw water 

channel, Dividing chamber and Flash mixer have withstand upto 18.00 MLD capacity 

only. Considering the above reason the existing rapid sand filter bed have been 

proposed for enhancement by providing Dual Media Filters using Anthracite coal.  

 After completion of the new WSIS, the present drawal from the Ananthanar 

Channel has to be disconnected based on the instruction of the district 

administration. 

 The raw water characteristics of Mukkadal dam and Puthendam are different. 

Besides due to high turbidity value for raw water from Puthendam, Clariflocculator 

is essentially required. In view of the above providing additional Clariflocculator for 

13 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
18.00 MLD is uneconomical to improve the existing WTP III at Krishnancoil. 

Therefore 6.45 MLD raw water from Mukkadal dam will be fed into the existing 

aerator of WTP III and the remaining 11.55 MLD water fed through a separate 

channel from the newly proposed Clariflocculators to the existing filter bed of WTP 

III are proposed. As a result, the total quantity 6.45 + 11.55 =18.00 MLD will be 

treated with augmented existing WTP III on completion of the improvement scheme. 

Proposed Full-scale WTP at Krishnancoil 

The existing treatment plants I & II constructed around 1941 and 1978, 

currently have issues with structural stability and leakage, necessitating major 

improvements. Hence to address this issue and to cater to the increased supply, a 

full-scale water treatment plant is proposed replacing the units I & II.  

In the newly proposed WTP, clariflocculators are designed for 41.12 MLD at 

intermediate stage by providing tube settlers. For enhanced WTP III, 11.55 MLD 

quantity of water from the clariflocculators is proposed to pass through a channel to 

filter bed. The remaining water from the clariflocculators will be passed through the 

proposed rapid sand filter beds with dual media filters using Anthracite coal for 

29.57 MLD (41.12–11.55).Thus the total capacity of both the WTP is arrived at  

29.57 MLD + 18.00 MLD = 47.57 MLD.  

The details of the components proposed for the new Water treatment plant are 

Aerator    

Diameter of collection tray  : 14.0m  

Stilling chamber Size  : Size 6 m x 4.00 m x 3.60 m  

Measuring channel  

Length  : 10 m  

Size  : 2.40 m x 1.70 m  

Water depth  : 1.0 m  

Dividing chamber  

Detention time            : 45 sec.  

Diameter   : 3.0 m  

Water depth  : 3.05 m  

14 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
Flash mixer (2 Nos.)  

Detention time : 60 Sec.  

Diameter  : 2.50 m  

Clariflocculator : 2 Nos.  

 

Flocculator   

Detention time : 30 minutes  

Diameter  : 15.3 m  

Storage depth  : 3 m  

Clarifier  

Detention time : 60 minutes  

Diameter  : 29 m  

Size of launder channel: 0.85 m x 0.50 m   

Clarified water channel size : 1.50 m x 1.75 m  

Total depth   : 1.20 m  

Filter bed   : Rapid sand Filter bed  

  (7+1 stand=by) 

Twin bed size  : 3.17m x 4.20 m– 8 Nos.  

Depth of media : 1.20 m  

Depth of sand  : 0.45 m  

Depth of anthracite : 0.30 m  

Depth of gravel : 0.45 m  

Clear water sump cum pump house  

Capacity   : 19.70 LL 

G.L   : 35.355 m  

LWL   : 31.355 m  

MWL   : 37.355 m   

Sump cum pump house : 20 mx7m 

Analysis of alternatives: The Treatment plant site at puliyadi was selected for 

Nagercoil water Supply improvement scheme and further alternatively WTP site has 

15 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
been changed which reduces cost of the scheme and further, the site for WTP 

belongs to Nagercoil Municipality.  

2.3.3.1 Raw Water and Treated Water Analysis 
Table2.3: Raw Water Quality 

S.No Parameter Range Limits 
(IS:10500:1991) 

I PHYSICAL    
1 Turbidity NT units –NTU 18-26 10 
2 Total Dissolved Solids mg/lit. 78-200 500 
3 Elect. Cond. Micro ohm/cm 118-260 - 
II CHEMICAL    
1 PH 6.9-7.8 6.5-8.5 
2 Total Alkalinity 18-100 200 
3 Total Hardness as CaCO3 34-100 300 
4 Calcium as Ca 10-15 75 
5 Magnesium as Mg 2-4 30 
6 Sodium as Na 9 – 12 - 
7 Potassium as K 1 to 2 - 
8 Iron as Fe 1.8- 2.2 0.3 
9 Nitrate as No2 0.24 - 0.30 45 
10 Nitrite as No3 2 to 3 - 
11 Chloride as CI 20- 40 250 
12 Fluoride as F 0.1 - 0.4 1 
13 Sulphate as SO4 3-6 200 
III BIOLOGICAL   
1 Feacal Coliform per 100 ml 0 - 
It is seen that the characteristics of raw water has to treated with full scale 
treatment confirming to within the respective permitted range of CPHEEO Manual 
for water supply. 

Table2.4: Treated Water Quality 

S .No Parameter Range 
I PHYSICAL   
1 Turbidity NT units < 1 
2 Taste and Odour Unobjectionable 
3 Colour Not Exceeding 5 Hazen 
4 Aluminum Al  Not exceeding 0.2 mg/l as Al 
5 PH 7-8.5 
6 Iron Fe Not exceeding 0.3 mg/l 
7 Manganese  Not exceeding 0.1 mg/l 
8 Free Chlorine  Not less than 0.5 mg/l 
9 Total Coliform Bacteria  Nil in any 100 ml sample 

16 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
2.3.3.2. Treatment Process 

 Aeration: The raw water contains traces of Iron and will get removed in 

aeration process. Cascade aeration has been proposed. 

 Coagulant dosing (Lime and Alum): Lime, alum dosing has been proposed to 

aid coagulation of suspended solids. The exact dosing has to be arrived by 

conducting jar test. During major portion of the year, lime addition may not 

be required but provision has been made for the same to provide for any 

contingency for pH addition 

 Flash mixing: For effective mixing of the coagulants. 

 Flocculation: To aid formation of flocs before allowing settling in the 

clarifiers. 

 Clarification:  Various types of clarifiers are being offered like radial flow 

Reactor Clarifier, sludge blanket clarifiers, tube settlers, pulsators etc. In 

order to get the most cost effective technology, it is proposed to provide tube 

settlers technology. 

 Filtration: Rapid sand filters with Dual Media Filters will be provided to bring 

down the turbidity to less than 1 NTU. 

 Post chlorination: The treated water shall be further chlorinated in Chlorine 

contact tank/ clarified water sump to maintain the minimum residual 

chlorine level in the treated water up to the entry to the city. The treated 

water sump shall be provided with minimum 30 minutes detention time to 

serve the dual purpose of chlorine contact time and treated water storage. 

The treated water stored in the clear water sump will be pumped to the 

transmission main using Vertical turbine pumps. 

Sludge/ back wash water 

 Sludge from the Water treatment plant is proposed to be dried in the sludge 

drying beds. The dried sludge is proposed to be collected  in  Sludge pit inside  the  

WTP site and  after  to be  disposed  to  the  dump yard. Water from sludge drying 

bed under drain is re-circulated in to recirculation sump.  

17 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
The back wash from the Rapid Gravity filter beds and the filtrate from sludge drying 

bed will be sent to the raw water distribution chamber through recirculation sump. 

The treatment layout and process has been illustrated in Figure 2.5 & 2.6. 

 The WTP is designed for intermediate capacity of 41.12mld. The ultimate 

requirement of 52.04 MLD shall be handled by providing an additional 

clariflocculator for which space is available in the site. 

 

Figure 2.5: Layout of WTP 

18 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 

 

Figure 2.6: WTP Process Flow Diagram 

An underground sump and pump house is proposed for storing the treated 

water at the WTP site itself.  Required Land is available within the WTP area. The 

INLET 

AERATOR 

DISTRIBUTION 
CHAMBER 

FLASH MIXER 

CLARIFLOCCULATOR  
(TUBESETTLERS) 

RAPID SAND 
FILTERS (DMF) 

CLEAR WATER 
SUMP 

TO SERVICE 
RESERVOIRS   

 

LIME 

ALUM 

 

BACKWASH 
Collection 
TANK 

SLUDGE 
SUMP 

CHLORINE 
CONTACT TANK 

 

 

CHLORINE 

 

 

19 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
pump house of size 20 m x 7 m is proposed over the clear water sump which is 

designed to accommodate the required 3 numbers heavy duty pump sets required 

for the intermediate and ultimate demand.  The capacity of tank proposed is 19.70 

LL. The effective storage will be about 60 minute’s capacity of ultimate demand. 

2.3.4. Clear water Pumping Main 
Water from the clear water sump will be pumped through 3 clear water 

pumping main(I, II, III) to the service reservoirs of 23 Nos (Proposed - 11 Nos. and 

existing - 12 Nos.). The details of the pumping mains are as follows 

Clear water pumping main I 

500mm DI K7 pipe   =   150 m 
450mm DI K7 pipe   =  900 m 
400 mm DI K7 pipe                  = 1058 m 
350mm DI K7 pipe   = 2827 m 
250mm DI K7 pipe   = 1936 m 
200mm DI K7 pipe   = 2985 m 
150mm DI K7 pipe   =   60 m 
100mm DI K7 pipe   =     40 m 
      Total   = 9956 m 

Clear Water Pumping main II 

500mm DI K7 pipe   =  2490 m 
400mm DI K7 pipe   =  1220 m 
300mm DI K7 pipe   =  1000 m 
250mm DI K7 pipe   =  2605 m 
200mm DI K7 pipe   =  1270 m 
150mm DI K7 pipe   =  3610 m 
 Total   =  10440 m 
 

Clear water pumping main III 

500mm DI K7 pipe   =  1425 m 
400mm DI K7 pipe   =  2103 m 
350mm DI K7 pipe   =  1582 m 
250mm DI K7 pipe   =  1070 m 
200mm DI K7 pipe   =  1625 m 
100mm DI K7 pipe   =  2705 m 

Total   =  10510 

20 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 

 

Figure 2.7: Clear water Pumping main - I 

Figure 2.8: Clear water Pumping main - II 

21 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
 

 

Figure 2.9: Clear water Pumping main – III 

The alignment of the pipe line is along the SH 15 owned by the Highways 

Department and hence no land acquisition required and permission obtained from 

Highways department for laying. Balance pipe lines will be laid along TWAD service 

road.  A general survey of alignment indicates that sufficient space is available 

trenching and no tree cutting is involved in this reach. 

2.3.5 Service Reservoirs 
 The clear water conveyed from the WTP at Krishnankovil will be stored in 

the newly proposed elevated Service reservoirs -11 Nos., existing elevated Service 

reservoirs -11 Nos. and GLSR– 1 No. for the entire Nagercoil Municipality. Details of 

existing and proposed Service Reservoirs are as listed below.  

 

 

 

22 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
Table 2.5: Details of Existing Service Reservoirs 

Sl.No Location Capacity 

1. Krishnancoil GLSR 12.50 LL – 1 No. 

2. Holycrossnagar 7.00 LL   – 1 No. 

3. Thattanvilai 6.00 LL  – 1 No. 

4. Kalaichandai 4.50 LL   – 1 No 

5. Aseervatham Nagar 7.00 LL   – 1 No. 

6. Krishnancoil WTP 12.00 LL – 1 No. 

7. Municipal Office campus 12.50 LL – 1 No. 

8. Exhibition ground  12.50 LL – 1 No. 

9. Christhunagar 8.00 LL   – 2 Nos. 

10. Maravankudieruppu 8.00 LL   – 1 No. 

11 Gnanamnagar (Tharavilai) 1.00 LL  – 1 No. 

Table 2.6: Details of Proposed Service Reservoirs 

Sl.No Location Capacity 
1. Krishnancoil 7.50 LL  – 1 No. 
2. Aseervatham Nagar 2.40 LL  – 1 No. 
3. Asaripallam (Near Medical College) 8.80 LL – 1 No. 
4. Gnanamnagar 2.50 LL  – 1 No. 
5. Kottar 8.80 LL  – 1 No 
6. Kariamanickapuram 2.20 LL  – 1 No. 
7. V.N colony 9.10 LL  – 1 No. 
8. Sarakkalvilai(Near NGO Colony) 5.00 LL  – 1 No. 
9. Ponnappanadar colony 8.00 LL  – 1 No. 

10. North Soorankudi 1.10 LL  – 1 No. 
11. Nesamanynagar 5.00 LL  – 1 No. 

 

2.3.6 Distribution System 
[...]
the structures for WTP construction. The excavated soil will be utilized in the WTP 

48 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
site itself for filling the building foundations, site grading. The Sump site and 

GLSR/ESRs are also proposed in level lands and hence no cutting of soil is required 

for the construction. The soil excavated for the sump will be utilized for filling the 

building foundation and site grading at the respective sites itself. Most of the soil 

excavated for the clear water main pipelines will be utilized for filling the trenches 

after laying the pipes. The quantity of soil remaining after filling the trenches will be 

for filling up low lying area which is not a water body or pond.  

 Since the quantity of earthwork involved in the project is not significant, no 

changes in topography of the project area are anticipated due to the project.  

 During the excavation, suitable safety measures as summarized in the 

management plan shall be adopted for the safety of construction labour and local 

residents residing along the pipeline route. 

5.2.2 Ambient Air Quality 
Construction Phase 

 Impacts on ambient air quality due to the proposed project activities are 

expected during the construction phase are primarily attributed to various 

construction activities of the project and associated generation of air pollutants such 

as dust, vehicular emissions, emissions from the DG set etc. The dust levels in the 

Head works, WTP areas are expected to be increased substantially during 

construction.  Similarly, the trenching work for pipe lines will generate considerable 

dust pollution along the pipe line routes. The Ambient air quality standards, 

however, are not expected to be violated in the project area as the background levels 

are very low and the particulates tend to settle during low wind and stable 

conditions. Since heavy machineries used for the project will be less, impacts on 

ambient air quality due to vehicular emissions will be insignificant. It is also to be 

noted that these impacts are temporary in nature and will have moderate impacts 

on the settlements along the proposed pipe line alignment. However, to minimize 

these minor air quality impacts measures such as periodic dust suppression 

measures to be implemented.    

At the WTP site, demolition of the existing treatment plant units I & II would 

generate dust during construction.  

49 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
Operation Phase 

 No component of the proposed water supply system is a source of air 

pollution during operation except DG sets which would be operated only during 

power failures. No impact on Air quality is anticipated along the pumping main.  

5.2.3 Noise Levels 
Construction Phase 

 The major sources of noise pollution from the proposed project are the 

construction activities, movement of vehicles and operation of construction 

equipment and DG sets etc. The noise likely to be generated during excavation, 

loading and transportation of material will be in the range of 90 to 105 dB (A) and 

this will occur only when all the equipment operate together and simultaneously. 

This is however, is a remote possibility. 

The demolition activity proposed for dismantling the existing WTPs I & II also are 

expected to generate noise in the project site. The workers in general are likely to be 

exposed to an equivalent noise level of 80 to 90 dB (A) in an 8-hour shift, for which 

all statutory precautions are taken into consideration. However, careful planning of 

machinery selection, operations and scheduling of operations can reduce these 

levels.  

Similarly, some settlements are found along the alignment of the Clear Water 

Main. There will be an increase in the ambient noise level at these locations during 

the pipe laying period. The impact on sensitive areas could be mitigated by 

staggering the operation of construction equipment and avoiding construction 

during night times so that the noise levels are reduced to the permissible limits. 

Considering the onsite noise levels, Personal Protective Equipment (PPE) such as 

ear muffs, etc. to the construction workers are provided. 

Operation Phase 
 Pumps will be working 23hours per day at both headworks and the Water 

Treatment Plant and hence there will be an increase in the ambient noise level at 

these locations. The operating staff and the occupants in the quarters at these 

locations are considered as sensitive receptors. The increase in ambient noise level 

will have adverse impact on these sensitive receptors. However, to contain the 

50 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
impacts of noise during operation, the pumps proposed to be used less noise 

generating pumps and in addition workers involved in the operation shall be 

provided with PPEs. For this purpose, pumps with low RPM have been chosen for 

the scheme.   

 At the headworks site, the quarters would be located at about 200m away 

from the pump house. are away The pump sets/motor noise levels are maintained as 

per norms, ie 85-90 dB at 1 mtr distance and it is reduced at the quarters. Further, 

plantation is proposed in the vacant space in between which would further help in 

reduction of noise.  

In WTP site, the pump rooms are within the ULB site the extent of which is 3.56 

acres. The noise levels at the boundary of the site is expected to be within limits and 

hence no impact on the residences which are quite far away from the source. Within 

the site, the operating staff are expected to be exposed to the noise impact, which 

would be intermittent. However in any case of requirement, the staff would be 

provided with PPEs while entering the pump rooms in both the headworks and 

WTP. 

5.2.4 Water Quality 

The project envisages construction of an off-take well cum pumping station 

on the bank of Paraliar River. No pollution causing activities are present in upstream 

side of the River. However, during construction of the offtake well, care shall be 

taken to avoid dumping of construction debris, accidental spill of hazardous 

materials etc. into the River. 

Ground water will be extracted for construction activities of the project 

during the construction phase, which may lead to an insignificant reduction in 

ground water availability in the project area. No ground water polluting activities 

are envisaged during the construction or operation phase of the project. Further, the 

supply of adequate protected water to the project towns will reduce any 

dependence on ground water there by reducing the pressure on ground water in the 

region.  

 Further, rain water harvesting have been proposed in all the project sites 

including the administrative building, control rooms  etc in the WTP  and SR sites for 

51 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
recharging the ground water sources. This will be a major positive environmental 

impact of the project. 

Coffer dams will be provided for construction of head work without any disturbance 

of river water flow. After completion of work, the coffer dam and other construction 

debris will be removed, and river bed would be restored. 

Necessary Flow Diversion arrangement will be provided for construction of Pipe 

carrying bridges without any disturbance of river water flow. After completion of 

work, the flow diversion will be removed, and river bed would be restored. 

Drawal of 52.04 MLD from the source will not have any impact as the 

quantity is marginal compared to availability due to the minimum level of 956 mcft 

maintained in the Pechiparai dam which flows through Left Bank Channel of 

Puthendam. The Regional sustainability source finding Committee approved the 

source for the sustainability for Tapping of 52.04mld of water. 

a) River Crossing 

There are four river crossings proposed in the transmission alignment across River 

Palaiyar. The construction would be carried out with necessary precautions not to 

obstruct the flow of the channel. The design considerations made also would ensure 

minimum disturbance. It would be ensured that any flow diversion made to enable 

construction would be removed and river bed be restored upon completion of 

construction activities. 

b) Handling of filter backwash water 

 Backwashing of filter media generates waste water containing debris, 

chemical Precipitates, straining of organic debris and plankton and residuals of 

excess chemical dosage etc. Filter wash water will be recycled from recirculation 

tank.  

 It is proposed to recover and reuse the filter backwash water. Recovery and 

reuse will be accomplished by mixing the filter wash water with the influent raw 

water before or at the rapid-mix basin. The wash water is collected in a back wash 

water collection sump from which it is pumped into the plant raw water inflow. 

Suspended solids in the wash water settle along with other solids in the plant  basin. 

52 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
The recycling of filter wash water serves as a water conservation technique and may 

have economic advantages over other means of disposal.  

c) Handling of Water Treatment Sludge 

 Water treatment sludge includes sludge from sedimentation of particulate 

matter in raw water flocculated and precipitated material resulting from chemical 

coagulation at Reactor Clarifiers, or residuals of excess chemical dosage, plankton 

etc.  

 As the raw water quality is very good, the usage of chemicals (lime and alum) 

and generation of sludge will be minimal in quantity. Since sludge generation will be 

very small in quantity which would around 1-2 tonnes per day.  

 Water treatment sludge will be dried in sludge drying beds and  collected  in  

Sludge pit  and  later  disposed  to  Dump yard. Water collected from under drain of 

sludge drying bed will be sent to recirculation sump and then recirculated with raw 

water.  

d) SCADA System  
It is proposed to implement system with the following parameters to be 

monitored at the Head work, WTP & Service Reservoirs and at the Major tapping 

points or Branch point and gathering the real time data from remote locations, so as 

to monitor the entire components at a reduced maintenance cost. Centralized data 

storage and monitoring at the Master Control Room of the project is proposed at 

WTP.  

1. Level in the offtake well.  

2. Pressure at the discharge line.  

3. Flow at the discharge line of pump houses.  

4. Energy monitoring of each pump outlet.  

5. Control valves actuator in the tender specified locations.  

6. Flow at the inlet of SRs.  

7. Level at each Sump and at Service Reservoirs.   

8. Data recording at the Pump houses,  & WTP Major tapping points and at 

Reservoir.  

10. Automation for controlling the wash water from wash water tank and waste 

water from backwash to recycling sump at Water Treatment Plant.  

53 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
11. Data transfer from RTU/PLC to SCADA monitoring Master Control Room (MCR). 

Centralized data storage and monitoring at the Master Control Room of the project.  

e) Handling of sewage from the project sites 

 The Head works site will be provided with sanitation facilities in the 

Quarters. The sewage arising from here would be disposed through septic tanks 

proposed. The WTP has existing facilities which dispose the sewage into septic 

tanks. Hence no impact is expected on either the ground water or the surface water.  

5.2.5 Soil Environment 

The impact on soil due to the proposed project will be in terms of loss of 

topsoil due to construction activities, extraction of soil from the borrow areas and 

soil erosion. Since no new borrow pits and quarries are envisaged for the proposed 

construction activities, no significant impacts are anticipated due to the project. Soil 

erosion may take place from the pipeline alignments if the soil is not compacted 

properly after filling the trenches and if the excess soil is left at the site. Pollution 

would take place to a negligible extent due to spillage of construction material, oil, 

fuel and grease around the construction sites. Care should be taken to minimize 

spillages of construction materials. 

 Sludge containing Alum from the clarification units of the Water Treatment 

Plant (WTP) is stored on WTP site may lead to soil contamination and loss of top 

soil, if not disposed off in designated landfills for that purpose. Sufficient land is 

available at the proposed WTP site for dewatering of sludge and the dried sludge 

would be sent to the sludge pit proposed within the site and will be taken away for 

disposal periodically and hence no impact on soil quality at WTP is anticipated. 

The damaged pipes will be disposed to TSDF approved by TNPCB and in 

consultation with engineer concerned. 

5.2.6 Biological Environment 

No forest areas, wild life sanctuaries or protected areas are present in the 

project influence area. The other ecological impacts of the project are discussed in 

the following sections. 

 

54 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
Terrestrial Ecology 

 The proposed alignment of the transmission line passes  along  the  Roads  for  

31.85 km for which permission  is  to  be  obtained  from  the  concerned  

Department. 

 No tree cutting is envisaged for laying of transmission lines, but during 

implementation options would be reviewed and it will be ensured that tree cutting 

would be minimized if any cutting is required.  Further it is proposed to plant 

around 100 new trees as part of the scheme in the project sites like HW and SR sites. 

The maintenance of the plants will be taken care by the local body.  

 However, the constructional activities may lead to inward migration of 

labour force in the area and thus there would be pressure on trees in the area due to 

increase in fuel demand. In order to prevent felling of trees in the neighbouring 

areas, adequate alternate fuel arranged to meet the fuel requirement of labour force. 

Tree plantation and landscaping proposed at the WTP and Service Reservoir 

locations will have a positive impact on the terrestrial ecology of the project area. 

Impacts on Aquatic Ecology 

 The proposed offtake well will not affect the movement of fishes or any other 

fishery related activities. Hence no significant impacts on fish breeding or fish 

survival are anticipated due to the project activities. However, care taken to avoid 

deposition of construction waste / accidental spillage of construction material 

during the construction phase of the project and also by avoiding construction work 

during monsoon periods. Precautions would be taken also during the construction of 

pipe carrying bridges across the River Palayar. 

5.2.7 Hydrogeology 
i) The raw water offtake cum pump house is proposed to be constructed on the 

bank of River Paraliar. The offtake structure has been designed for not to 

obstruct water flow in the river. It will have no impact on the river flow 

characteristics.  

ii) The location of the offtake is in the upstream of Puthen Dam, in between the 

flow of Perunchani dam and Puthen dam. The source availability has to be 

approved by the Water Utilization Committee of PWD for withdrawal of 52.04 

55 
 



 
PROVIDING WATER SUPPLY IMPROVEMENT 

SCHEME TO NAGERCOIL MUNICIPALITY 

 
MLD. It has been permitted after careful examination of water availability and 

the presence of other water supply schemes nearby by the Executive Engineer, 

PWD. The withdrawal would not exceed the permitted quantity and hence no 

impact is anticipated on the other schemes nearby.  

iii) Minor impacts are anticipated on the surface water drainage in the project area 